MMUDA Paper Mills Sdn. Bhd.

Executive Summary

PROJECT TITLE AN

Proposed Upgrading of Paper Mill at 1 % Miles, Off Jalan Sungai Chua, Bukit Angkat Industrial
Area, Mukim Pekan Kajang, Daerah Hulu Langat, Selangor Darul Ehsan

INTRODUCTION N\

/

Project proponent intends to:
o Increase plant production rate
— Install higher efficiency facilities
— Replace two (2) existing old machines
o Improve plant operation
— Conduct material and energy recovery
Proposed plant upgrading has obtained:
o Approval letter from Ministry of
International Trade and Industry (MITI)
o No objection letter from Selangor
State Government

MUDA Kajang Paper Mills was established in 1971 (1SO certified plant)
Existing plant produces 800 tonnes of corrugating medium and test liner daily
[...]
— 40 tonnes primary effluent sludge/day - recycled to PM 6 (fibre recovery)
— 10 tonnes secondary effluent sludge/day - disposal to sanitary landfill

o Management improvement: energy recovery at existing solid fuel boiler

EIA (Second Schedule) for Proposed Upgrading of Paper Mill
at 1 % Miles, Off Jalan Sungai Chua, Bukit Angkat Industrial Area, ES-5
Mukim Pekan Kajang, Daerah Hulu Langat, 43000 Kajang, Selangor Darul Ehsan



‘m’MUDA Paper Mills Sdn. Bhd.

Executive Summary

PLANT IMPROVEMENT CONCEPT N

e Water Saving Program
o Existing raw water requirement

- + 15,100 m*/day

Y\ (approx. 10,000 1) '
\ \ ‘\
\

e\

LA

A & 1
Lo RS Future

\
\
" Existing Storagey,

\
‘\
X \ Loading Bay %
Y LR \
Y \(approx. 10,000 1) xR g

1 Future Storage XN [ \
R \ ) L iy v
N Future Storage %, ,(approx. 10,000t) Y v 2

. Y LN e\ S

VR \ PO

\ (approx. 10,000 ) Vi
N\ [\ e \ 2 L
\\ \ K //>
\ \ -
LOT 5741 AR \ G -
\ \ \‘
N S
k) % \\ i o
A N Ed ~
N cy P
N\ LAl
b B o N
R -
\ -7 LAYOUT PLAN
\ -~ LOT 5747

o New wet pulp board requirement .+ 7,700 m*/day
o Dismantle PM1 and PM 3 : - 3,000 m¥/day
o Total raw water requirement after upgrading : 19,200 m®/day
o Water saving initiatives : - 3,500 m3/day

— Increase water recycling within production process

— Replace old liquid ring vacuum pump with turbo blower

— Rainwater harvesting
o Water requirement after implementation of water saving : 16,300 m?¥/day

LAYOUT OF OFF-SITE RECYCLED PAPER \
STORAGE AREA
-
\ LOT 5158
N\ Currently slm'ng:*\ ’L
\ YA area _» Entrance

Existing Storage

(approx. 5,000 t)

paper capacity

Note: The proposed future loading bay is currently storage area with 10,000 tonnes recycled

EIA (Second Schedule) for Proposed Upgrading of Paper Mill
at 1 % Miles, Off Jalan Sungai Chua, Bukit Angkat Industrial Area,
Mukim Pekan Kajang, Daerah Hulu Langat, 43000 Kajang, Selangor Darul Ehsan

ES-6




‘m’MUDA Paper Mills Sdn. Bhd.

Executive Summary

EXISTING PAPER MILL LAYOUT >

Eng. Store

Raw Water Treatment Plant

Wastewater Treatment Plant

Product Warehouse

Recycled Paper Production

Building
(PM1, PM3, PM4 & PMS)

Main Office

.

Existing Site Entrance

Solid Fuel Boiler

Recycled Paper Production
Building (PM6)

Combined Heat and Power
(CHP) Unit

Scheduled Waste

e
Storage Area

Package Boiler

EIA (Second Schedule) for Proposed Upgrading of Paper Mill
at 1 % Miles, Off Jalan Sungai Chua, Bukit Angkat Industrial Area,
Mukim Pekan Kajang, Daerah Hulu Langat, 43000 Kajang, Selangor Darul Ehsan

ES-7



MMUDA Paper Mills Sdn. Bhd. Executive Summary

PROPOSED PAPER MILL LAYOUT \
AFTER PLANT UPGRADE /

[ FIISHED GOUOS STORE :
Product Warehouse

‘\
New North Site P JI_

Entrance -

Workshop

Existing Raw Water
Treatment Plant

Existing Solid Fuel
Boiler

Existing Wastewater
Treatment Plant

Proposed New Sewage
Treatment Plant

Relocated Package
Boiler

Existing Recycled
Paper Production Lines
(PM 6)

BLOCK B and D

New Wet Pulp Board
Production Lines
(WP 1-4)
(Previously product
warchouse)

Existing Combined
Heat and Power (CHP)
Generation System

BLOCK A

BLOCK A %) 1 4~\ New Wet Pulp Board
/"‘"’ '; { Production Lines
Existing Recycled ry . ! (WP 5& WP 6)
Paper Production Lines : A f (Previously PM1 &
; | 8 PM3)

(PM 4 & PM5) o

New Outthrow
Recycling Facility
(new land)

Existing Site Entrance

EIA (Second Schedule) for Proposed Upgrading of Paper Mill ES-8

at 1 % Miles, Off Jalan Sungai Chua, Bukit Angkat Industrial Area,
Mukim Pekan Kajang, Daerah Hulu Langat, 43000 Kajang, Selangor Darul Ehsan



MMUDA Paper Mills Sdn. Bhd.

Executive Summary

OVERALL EXISTING PLANT COMPONENT

N\
/

Fuel

1. Natural gas

Emission

2. Coal
3. Woodchip
4. PKS >

» Atmosphere

4

Prescribed premises

Raw Material
(Recycled Paper) ==

Raw Water
(topup)

Heat and Power Boiler ash (Amita Berjaya
Generation Unit Sdn. Bhd.)
7 Water vapour
Condensate St
\ 4
— - - - - Product
Existing Corrugating medium and test liner production (Corrugating
(Five Lines) ~  Medium and
Test Liner)
Outthrow
Raw Water ‘ Wastewater
4
Sludge
Raw Water Effluent treatment Landfill

Raw Water
Sludge

Treatment Plant

system

River Water

‘ Treated Wastewater

> Sungai Langat

OVERALL PLANT COMPONENT

AFTER UPGRADING

N\
/

Emission > A "
Fuel [ P Atmosphere
1. Natural 225 m—— A
Heat and Power Boil h
2. 1 ¢ ! oiler as _ .
L . »  Generation Unit »  Brick Maker
3. Woodchip o
4. PKS 3 [ )
= Condensate Steam Water vapour
g v Product
g Corrugating Medium (Corrugating
= > and Test Liner Production Medium and
q (Three Lines) Test Liner)
Raw Material — Outthrow
(Recycled Paper)
N Wet Pulp Board Production Product
g (Six Lines) = (Wet Pulp
Raw . Board)
b
Water| Raw Water Effluent Effluent
v
a Recyclables
L Raw Water Effluent Treatment Outthrow Recycling
Treatment Plant Plant Recycling * Merchant
Facility -
Effluent A
T l S]ugil:: Residue of
Sungai Langat = QOutthrow
Recycling
Raw water Sludge
» Landfill
INote: indicates plant upgrading and improvement
EIA (Second Schedule) for Proposed Upgrading of Paper Mill ES-9

at 1 % Miles, Off Jalan Sungai Chua, Bukit Angkat Industrial Area,
Mukim Pekan Kajang, Daerah Hulu Langat, 43000 Kajang, Selangor Darul Ehsan



MMUDA Paper Mills Sdn. Bhd. Executive Summary

PROJECT DESCRIPTION - \
EXISTING PRODUCTION LINE /

Existing Corrugating Medium and Test Liner Production
o Five (5) existing production lines

Feedstock: Recycled Paper 945 t/d (moisture <20%)
v

raw water: -
RWTP 14.5007d Pulping of Recycled Paper [— Outthrow

v —— Landfill
50 t/d

Screening —

¥

Thickening }—

¥

- Eftluent
-y
13,315 t/d

v

Pressing l—

*_ | Water vapour
Drying | > Atmosphere
¥ 3,407 t/d

—

Rewinding and Packing |

Product: Corrugating Medium and Test Liner
800 t/d (moisture <10%)

Environmental Performance of Existing Corrugating Medium and Test Liner Production

e Air emission : Water vapour from drying process (only physical process)

o Effluent generation : Effluent from thickening and pressing = send to IETS for treatment
e Waste generation  : 50 tonnes outthrow/day (disposal at landfill)

PROJECT DESCRIPTION — \
UPGRADE OF PRODUTION LINE /

Production after Plant Upgrade
e Three (3) corrugating medium and test liner production (dismantle 2 lines, PM 1 and PM 3)
e Six (6) new wet pulp board production lines

o Similar process to existing production except without drying

Existing Production Lines Production Lines after Plant Upgrade
——
— comgals
I
Medium and
] /)
Test Liner
Recycled C 1
—— I e Regddd ) [ p—
Paper Medium and Paper ||
1] D | Wet Pulp
Test Liner e,
1] | A | Board
| —
Comparison of Existing and Production Lines After Plant Upgrade
EIA (Second Schedule) for Proposed Upgrading of Paper Mill ES-10

at 1 % Miles, Off Jalan Sungai Chua, Bukit Angkat Industrial Area,
Mukim Pekan Kajang, Daerah Hulu Langat, 43000 Kajang, Selangor Darul Ehsan



‘m’MUDA Paper Mills Sdn. Bhd.

Executive Summary

PROJECT DESCRIPTION — \

UPGRADE OF PRODUTION LINE /

Corrugating Line and Test Liner Production After Plant Upgrade
Feedstock: Recycled Paper 756 t/d (moisture <20%)

raw water: - v
RWTP 8,000 Ud Pulping of Recycled Paper ‘* Outthrow ]
Y ——————— Landfill
Screening 42 t/d
v
| Thickening lf
v Effluent
| Forning [ LN ey
v 7,000 t/d
| Pressing l—
v o
. Water vapour
| Drying l——> Atmosphere
v 2,589 t/d

| Rewinding and Packing |
v

Product: Corrugating Medium and Test Liner
685 t/d (moisture <10%)

New Wet Pulp Board Production

Feedstock: Recycled Paper 2,316 t/d (moisture <20%)
v

raw water: -
RWTP 771504 Pulping of Recycled Paper Outthrow

v ———— Landfill
120 t/d

Screening —
v
| Thickening

v

Effluent
6,052 t/d

r‘I IETS

Forming
v
| Pressing };
v
| Rewinding and Packing ‘
v

Product: Wet Pulp Board
3,857 t/d (moisture 52%)

Changes in Product, Recycled Paper Feedstock, Raw Water Consumption, Effluent and Waste

Generation
Item Existing Consumption/
Consumption/ Generation After

Generation Plant Upgrade
(tonnes/day) (tonnes//day)

Product Generation 800 4,542

Recycled Paper Feedstock Requirement 945 3,072

Raw Water Consumption* 15,100 16,300

Effluent Generation 13,315 13,052

Outthrow Generation 50 162

volume of water requirement

* Existing Raw Water Treatment Plant capacity i.e. 20,000 m?/day is able to cater the increasing

EIA (Second Schedule) for Proposed Upgrading of Paper Mill
at 1 % Miles, Off Jalan Sungai Chua, Bukit Angkat Industrial Area,
Mukim Pekan Kajang, Daerah Hulu Langat, 43000 Kajang, Selangor Darul Ehsan

ES-11




‘m’MUDA Paper Mills Sdn. Bhd.

Executive Summary

PROJECT DESCRIPTION —
PROPOSED IETS UPGRADE

\

/

Proposed IETS Upgrade

e Expected increase in COD concentration
e Proposed to install up-flow multi-stage anaerobic reactor (UMAR) to the existing IETS

Raw

Effluent Course Grit Equalization Static Pump Sump
Screen Chamber Tank
- DAF #1 Flocculation Coagulation
| UI\;I;AR , N Tank #1 Tank #1
] dr’rre ) et DAF #2 Flocculation Coagulation
UMAR acidification ‘ Tank #2 Tank #2
#2 ; DAF #3 Flocculation Coagulation
Tank #3 Tank #3
Trickling Clarifier #1
Filter Tower Aeration
Tank#2 | | L 177 -
Aeration Clarifier #2 Holding ]':I'tl‘;il::]il
Tank #1 1 Tank —
Aeration |
Tank #3 Clarifier #3
PFD of IETS After Upgrading
PROJECT DESCRIPTION — \

SOLID FUEL BOILER

/

Solid Fuel Boiler System

e Quantity

o Boiler system

e Existing fuel consumption

e Process control

e Air pollution control
e Monitoring system

e Steam generation

: 3 units

: Bubbling fluidized bed
: Bituminous coal, woodchip, palm kernel shell (PKS)

: Temperature < 900 °C (low NOx formation)

: Bag filter
: Continuous Emission Monitoring System (CEMS)
: 25 tph/boiler (for drying process at paper production line)

Environmental Performance: Emission from Solid Fuel Boiler

e Emission complies to Environmental Quality (Clean Air) Regulations 2014

EIA (Second Schedule) for Proposed Upgrading of Paper Mill
at 1 % Miles, Off Jalan Sungai Chua, Bukit Angkat Industrial Area,
Mukim Pekan Kajang, Daerah Hulu Langat, 43000 Kajang, Selangor Darul Ehsan

ES-12




MMUDA Paper Mills Sdn. Bhd. Executive Summary

PROJECT DESCRIPTION — \

SOLID FUEL BOILER /
Proposed Plant Improvement: Energy Recovery of Effluent Treatment Sludge
e Effluent sludge has been sent for TCLP analysis at SIRIM - no significant toxic chemicals
e Effluent treatment sludge has low sulphur, nitrogen and chlorine content
e Limestone (CaCOs) is added during dewatering to increase the water removal. This CaCOs
will aid in acid gas i.e., SO, removal in the solid fuel boiler
e Eliminate storage of effluent treatment sludge = eliminate odour source
e Trial burn was conducted to assess the emission after the fuel change
e Emission complied to Environmental Quality (Clean Air) Regulations 2014

Result of Emission Performance for Solid Fuel Boiler during Trial Burn

Parameter Units Concentration of Solid fuel Boiler limit
Pollutant (corrected to (6% O2)
6% 0>)
Particulate matter mg/Nm?® 8 50
Hydrogen chloride mg/Nm?3 2.5 100
Hydrogen fluoride mg/Nm?® 0.01 15
Carbon monoxide mg/Nm?® 120 200
Sulfur dioxide mg/Nm?3 80 500
Nitrogen dioxide mg/Nm?® 180 500
Mercury mg/Nm?® 0.0003 0.03
PCDD/ PCDF NTEQ/Nm? 0.019 0.1
PROJECT DESCRIPTION — \
NEW OUTTHROW RECYCLING FACILITY /

Outthrow Recycling System
e Consist of two stage recycling

o Stagel : Separate metals and big size rigid plastics (i.e. PET and HDPE)

o Process : Magnetic iron removal & and vortex current and manual separation
o Stage?2 : Separate plastic, fibre and residue

o Process : Gravitational separation

e Recyclables (i.e. plastic, wire and metals) = sell to recycling merchant
e Fibre - recycle to production lines
e Residue - disposal to landfill

Location of New Outthrow Recycling Facility
e Will be constructed at new -

adjacent site from Neighbour Site for
S Outthrow Recycling Facility B
paper mill site e 7
e Require earthwork - e i M

o Site relatively flat

EIA (Second Schedule) for Proposed Upgrading of Paper Mill
at 1 % Miles, Off Jalan Sungai Chua, Bukit Angkat Industrial Area, ES-13
Mukim Pekan Kajang, Daerah Hulu Langat, 43000 Kajang, Selangor Darul Ehsan



MMUDA Paper Mills Sdn. Bhd. Executive Summary

PROJECT DESCRIPTION - \
WASTE GENERATION AND MANAGEMENT /
Waste Existing Generation and Future Generation and Proposed
Management Management After Plant Upgrading
Solid Waste
Production Outthrow 50 t/d 162 t/d
Dispose at landfill Material recovery at new outthrow

recycling facility

Scheduled Waste

Primary effluent 40 t/d
treatment sludge Recycle to production line . .
Secondary effluent 10 td Energy recovery at existing solid fuel
treatment sludge o Approved special management boiler

e Dispose at landfill
Raw water treatment 4 t/d 4 t/d
sludge Pump to Sg. Langat o Apply special management

Dispose at landfill*

Solid fuel boiler ash 4 t/d/boiler 4 t/d/boiler

Send to prescribed premises Apply special management

Send to brick maker as raw material
Other scheduled waste Approx. 0.05 t/d Approx. 0.05 t/d

(e.g. SW305, 306) Send to prescribed premises Send to prescribed premises

N\
PROJECT ACTIVITIES
/

Pre-Construction of Upgrading Project
e Application of approval from authorities
¢ Designing and planning of upgrading project

Construction Phase of Upgrading Project

e Demolition and construction of buildings for installation of new wet pulp lines

e Land clearing and earthwork at new site for new outthrow recycling facility

e Construction of outthrow recycling facility

e Land clearing, earthwork and construction of covered structure at off-site recycled paper
storage area

e Upgrading of existing IETS — installation of UMAR system

Operational Phase after Upgrading Project

e Corrugating medium and test liner, and wet pulp board production
e Raw water treatment

e Effluent treatment

e Heat and power generation

e  OQutthrow recycling

e Transportation of recycled paper and product

Decommissioning Phase
e Plant demolition
e Site rehabilitation

EIA (Second Schedule) for Proposed Upgrading of Paper Mill
at 1 % Miles, Off Jalan Sungai Chua, Bukit Angkat Industrial Area, ES-14
Mukim Pekan Kajang, Daerah Hulu Langat, 43000 Kajang, Selangor Darul Ehsan



m MUDA Paper Mills Sdn. Bhd. Executive Summary

PLIRAIAY A

LEGEND
Ero_je_ct S]ij:d | Commercial
xisting ustry # _
| | Proposed Industry P'_DPDSEd Commercial
Residential RiverLake
///é Proposed Residential | Roadway

EIA (Second Schedule) for Proposed Upgrading of Paper Mill
at 1 % Miles, Off Jalan Sungai Chua, Bukit Angkat Industrial Area, ES-15
Mukim Pekan Kajang, Daerah Hulu Langat, 43000 Kajang, Selangor Darul Ehsan



MMUDA Paper Mills Sdn. Bhd.

Executive Summary

List of Human Sensitive Receptor within 1 — 3 km from Paper Mill Site

1. Masjid Sungai Sekamat 25. Sentosa Heights 49. Taman Hijau 73. Sekolah Menengah Kebangsaana
Maahad Hamidiah
2. Taman Sekamat Indah 26. Sekolah Kebangsaan Jin 50. Taman Kajang Indah 74. Widuri Villas
Semenyih
3. Kampung Sungai Sekamat 27. Kajang Hospital 51. Taman Kajang Raya 75. Jade Hills
4. Taman Delima 28. Taman Jambu 52. Pusat Perindustrian Sungai Chua | 76. Eaton International School
5. Kampung Sungai Kantan 29. Kampung Sri Jambu 53. Bandar Baru 77. Genesis Education Center Sdn
Bhd
6. Taman Mesra 30. Taman Sri Jambu 54. Taman Putra Kajang 78. Pangsapuri Gapura Bayu
7. Kampung Batu 13 31. Kg Baru Sungai Chua 55. Taman Kajang Mewah 79. Jade Terrace
8. Sekolah Kebangsaan Saujana 32. Taman Kajang Baru 56. Damai D’dahlia Homestay 80. Taman Puncak Utama
Impian
9. Sekolah Menengah Kebangsaan | 33. Taman Sungai Mas 57. Minhu Homestay Bangi 81. Kawasan Perindustrian Balakong
Saujana Impian Jaya
10. Saujana Impian 34. Sekolah Menengah Kebangsaan 58. Taman Kajang Impian 82. Desa Karun Mas
Convent (M)
11. Taman Impian Jaya 35. Kolej New Era 59. Kampung Sungai Ramal Dalam 83. Taman Sinaran
12. Taman Melor 36. Taman Mahkota 60. Taman Ramal Desa 84. Taman Setia Balakong
13. Masjid Saujana Impian 37. Taman Jelita 61. Kampung Sungai Ramal 85. Taman Industry Balakong Jaya
14. Sekolah Rendah Agama Sungai 38. Taman Seri Emas 62. Taman Ramal Suria 86. Simpang Balak Industrial Area
Kantan
15. Kampung Sungai Kantan 39. Desa Bunga Raya 63. Taman Desa Dahlia 87. Kawasari Apartment